Home > Can-Am Parts > ATV > Renegade Parts > 2012 Renegade Parts > 2012 Renegade STD, XXC, 1000 EFI Parts
Please Choose Below:
Air Intake Air Intake Manifold and Throttle Body Body and Accessories 1
Body and Accessories 2 Cooling System Crankcase
Crankshaft, Piston and Cylinder Cylinder Head Front Cylinder Head Rear
Decals Drive Shaft Drive System Front
Drive System Rear Electrical Harness Brake Electrical Harness Europe
Electrical System Engine Engine Cooling
Engine Harness and Electronic Module Engine Lubrication Exhaust System
Fender and Central Panel Kit Frame Front Suspension
Fuel System Gear Box 1 Gear Box 2
Hydraulic Brakes Hydraulic Brakes Europe Magneto and Electric Starter
Main Harness Model Numbers Rear Cargo Box
Rear Suspension Seat Steering STD
Steering XXC Transmission

2012 Can-Am Renegade STD, XXC, 1000 EFI  Parts

Sort By:
Page of 5
(Item 1 ) 2010 Outlander 800R EFI Pop Rivet 3/16". Europe (Item 1 ) 2010 Outlander 800R EFI Copper Washer (Item 1 ) 2010 Outlander 800R EFI Push Nut
Part number 390402200 Part number 420250640 Part number 732610072
(Item 1 ) 2010 Outlander 800R EFI Clip (Item 1 ) 2010 Outlander 800R EFI Cylinder Head Gasket (Item 1 ) 2010 Outlander 800R EFI Cylinder Head Gasket
Part number 414227300 Part number 420630195 Part number 420630195
(Item 1 ) 2010 Outlander 800R EFI Rear Propeller Shaft Kit. Includes 1 to 9, OUTLANDER (Item 1 ) 2010 Outlander 800R EFI LH Reflective Sheet (Item 1 ) 2010 Outlander 800R EFI Front Drive Axle Ass'y
Part number 703500719 Part number 705001990 Part number 705400551
(Item 1 ) 2010 Outlander 800R EFI Gasket (Item 1 ) 2010 Outlander 800R EFI Mudguard Extension Kit. Includes 1 to 9, XT-P (Item 1 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 STD, 800R EFI, Yellow. 800R EFI. North America
Part number 707600317 Part number 715000533 Part number 2HAA
(Item 1 ) 2010 Outlander 800R EFI Long Block, 800R EFI. Without DPS (Item 1 ) 2010 Outlander 800R EFI Long Block, 800R EFI. With DPS (Item 1 ) 2010 Outlander 800R EFI Crankshaft. STD
Part number 420081050 Part number 420081065 Part number 420219665
(Item 1 ) 2010 Outlander 800R EFI Crankshaft (Item 1 ) 2010 Outlander 800R EFI Crankshaft. XT, XTP (Item 1 ) 2010 Outlander 800R EFI Intermediate Shaft
Part number 420219665 Part number 420219745 Part number 420620500
(Item 1 ) 2010 Outlander 800R EFI Drive Shaft Ass'y. Includes 1 to 2 (Item 1 ) 2010 Outlander 800R EFI Engine Wiring Harness. Includes 1 to 2 (Item 1 ) 2010 Outlander 800R EFI Air Intake Manifold
Part number 420620515 Part number 420665902 Part number 420667580
(Item 1 ) 2010 Outlander 800R EFI Starter Ass'y. Includes 1 to 2 (Item 1 ) 2010 Outlander 800R EFI Starter Ass'y. Includes 1 to 2 (Item 1 ) 2010 Outlander 800R EFI Gear Box
Part number 420684560 Part number 420684560 Part number 420685390
(Item 1 ) 2010 Outlander 800R EFI Storage Cover (Item 1 ) 2010 Outlander 800R EFI Guard Plate (Item 1 ) 2010 Outlander 800R EFI Frame, Black
Part number 705001853 Part number 705003496 Part number 705201797
(Item 1 ) 2010 Outlander 800R EFI RH Caliper. Includes 1 to 9 (Item 1 ) 2010 Outlander 800R EFI RH Caliper. Includes 1 to 9 (Item 1 ) 2010 Outlander 800R EFI LH Swing Arm
Part number 705600575 Part number 705600728 Part number 706000634
(Item 1 ) 2010 Outlander 800R EFI Upper Arm Bracket (Item 1 ) 2010 Outlander 800R EFI Fuel Tank. Includes 1 to 2 (Item 1 ) 2010 Outlander 800R EFI Radiator
Part number 706200476 Part number 709000220 Part number 709200305
(Item 1 ) 2010 Outlander 800R EFI Main Tube (Item 1 ) 2010 Outlander 800R EFI Main Tube (Item 1 ) 2010 Outlander 800R EFI Ground Cable, Battery/frame. Includes 1 to 3
Part number 709400737 Part number 709400766 Part number 710000830
(Item 1 ) 2010 Outlander 800R EFI Flasher Unit (Item 1 ) 2010 Outlander 800R EFI Main Harness Ass'y. Includes 1 to 983 (Item 1 ) 2010 Outlander 800R EFI Main Harness Ass'y. Includes 1 to 1088
Part number 710001447 Part number 710001683 Part number 710001684
(Item 1 ) 2010 Outlander 800R EFI Main Harness Ass'y. Includes 1 to 1088 (Item 1 ) 2010 Outlander 800R EFI Front Fender Kit, Red. Includes 1 to 1h, Viper Red Model (Item 1 ) 2010 Outlander 800R EFI Front Fender Kit, Yellow. Includes 1 to 1h, Yellow Model
Part number 710001689 Part number 715000809 Part number 715000811
(Item 1 ) 2010 Outlander 800R EFI Front Fender Kit, Grey. Includes 1 to 1h, Steel Grey Metallic Model (Item 1 ) 2010 Outlander 800R EFI Front Fender Kit, Radiant Red. Includes 1 to 1h, Radiant Red Model (Item 1 ) 2010 Outlander 800R EFI Front Fender Kit, Camo. Includes 1 to 1h, Camo Model
Part number 715000850 Part number 715000852 Part number 715001041
(Item 1 ) 2010 Outlander 800R EFI Front Fender Kit, Black. Includes 1 to 1h, Black Model (Item 1 ) 2010 Outlander 800R EFI Front Fender Kit, Green. Includes 1 to 1h, Green Model (Item 1 ) 2010 Outlander 800R EFI Seat Ass'y. Includes 1 to 6
Part number 715001043 Part number 715001045 Part number 715500323
(Item 1 ) 2010 Outlander 800R EFI Air Intake Silencer Ass'y. Includes 1 to 12 (Item 2 ) 2010 Outlander 800R EFI Hex. Flanged Nut M8 (Item 2 ) 2010 Outlander 800R EFI Tuflok Plastic Rivet
Part number XXX Part number 233081416 Part number 293150089
(Item 2 ) 2010 Outlander 800R EFI Tuflok Plastic Rivet (Item 2 ) 2010 Outlander 800R EFI Hex. Flanged Screw M8 X 20 (Item 2 ) 2010 Outlander 800R EFI Hex. Flanged Screw M6 X 16
Part number 293150089 Part number 207682044 Part number 210261680
(Item 2 ) 2010 Outlander 800R EFI Grommet (Item 2 ) 2010 Outlander 800R EFI O-Ring (Item 2 ) 2010 Outlander 800R EFI O-Ring
Part number 293720053 Part number 420250140 Part number 420250140
(Item 2 ) 2010 Outlander 800R EFI Brake Pad Kit (Item 2 ) 2010 Outlander 800R EFI Magnetic Drain Plug (Item 2 ) 2010 Outlander 800R EFI Woodruff Key 4 X 5
Part number 705600349 Part number 420241786 Part number 420246570
(Item 2 ) 2010 Outlander 800R EFI Woodruff Key 4 X 5 (Item 2 ) 2010 Outlander 800R EFI Housing Support (Item 2 ) 2010 Outlander 800R EFI Housing Support. Europe
Part number 420246570 Part number 515175283 Part number 515175283
(Item 2 ) 2010 Outlander 800R EFI RH Brake Pad Kit (Item 2 ) 2010 Outlander 800R EFI O-Ring (Item 2 ) 2010 Outlander 800R EFI Pin 8 X 12
Part number 705600350 Part number 420430407 Part number 420632010
(Item 2 ) 2010 Outlander 800R EFI Warning Decal, Under 16 Years Old (Item 2 ) 2010 Outlander 800R EFI Brake Pad Kit (Item 2 ) 2010 Outlander 800R EFI Cover Latch
Part number 704900011 Part number 705600004 Part number 708200120
(Item 2 ) 2010 Outlander 800R EFI Socket Screw M10 X 35 (Item 2 ) 2010 Outlander 800R EFI Socket Head Screw M5 X 10. Europe (Item 2 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 STD, 800R EFI, Viper Red. 800R EFI. North America
Part number 205003544 Part number 205951046 Part number 2HAB
(Item 2 ) 2010 Outlander 800R EFI Circlip (Item 2 ) 2010 Outlander 800R EFI Speed Sensor (Item 2 ) 2010 Outlander 800R EFI Gasket
Part number 420245010 Part number 420265626 Part number 420630642
(Item 2 ) 2010 Outlander 800R EFI ECM Connector (Item 2 ) 2010 Outlander 800R EFI Thrust Washer (Item 2 ) 2010 Outlander 800R EFI Nut, Fuel Pump Module
Part number 420664450 Part number 420827590 Part number 513033040
(Item 2 ) 2010 Outlander 800R EFI Reflective Sheet (Item 2 ) 2010 Outlander 800R EFI Footboard Ass'y (Item 2 ) 2010 Outlander 800R EFI Yoke, Fixed Joint
Part number 705001989 Part number 705202081 Part number 705400391
(Item 2 ) 2010 Outlander 800R EFI Fix Joint (Item 2 ) 2010 Outlander 800R EFI RH Swing Arm (Item 2 ) 2010 Outlander 800R EFI L.H. Arm
Part number 705500371 Part number 706000635 Part number 706201016
(Item 2 ) 2010 Outlander 800R EFI Intake Silencer (Item 2 ) 2010 Outlander 800R EFI Rubber Stopper (Item 2 ) 2010 Outlander 800R EFI Handle Bar, Black
Part number 707800291 Part number 708000771 Part number 709400292
(Item 2 ) 2010 Outlander 800R EFI Handle Bar, Black (Item 2 ) 2010 Outlander 800R EFI Shrink Tubing (Item 2 ) 2010 Outlander 800R EFI Multi function Handle
Part number 709400292 Part number 710000483 Part number 710001428
(Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Red. Includes 2 to 2r, Viper Red Model (Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Yellow. Includes 2to 2r, Yellow Model (Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Red. Includes 2 to 2r, Viper Red Model, Europe
Part number 715000819 Part number 715000820 Part number 715000834
(Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Yellow. Includes 2to 2r, Yellow Model, Europe (Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Radiant Red. Includes 2 to 2r, Radiant Red Model (Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Grey. Includes 2 to 2r, Steel Grey Metallic Model
Part number 715000837 Part number 715000868 Part number 715000872
(Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Grey. Includes 2 to 2r, Steel Grey Metallic Model, Europe (Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Green. Includes 2 to 2r, Green Model (Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Camo. Includes 2 to 2r, Camo Model
Part number 715000874 Part number 715001047 Part number 715001049
(Item 2 ) 2010 Outlander 800R EFI Rear Fender Kit, Black. Includes 2 to 2r, Black Model (Item 2 ) 2010 Outlander 800R EFI Crankcase, PTO Side (Item 2 ) 2010 Outlander 800R EFI Crankcase, PTO Side
Part number 715001051 Part number XXX Part number XXX
(Item 2 ) 2010 Outlander 800R EFI Gear Housing, Center (Item 3 ) 2010 Outlander 800R EFI Washer (Item 3 ) 2010 Outlander 800R EFI Black-Electronic Key
Part number XXX Part number 506151252 Part number 710000817
(Item 3 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M8 (Item 3 ) 2010 Outlander 800R EFI Bushing (Item 3 ) 2010 Outlander 800R EFI Flanged Torx Screw M6 X 16
Part number 233281414 Part number 293900045 Part number 420641048
(Item 3 ) 2010 Outlander 800R EFI Unit Pack Kit (Item 3 ) 2010 Outlander 800R EFI Stud M8 x 26 (Item 3 ) 2010 Outlander 800R EFI Stud M8 x 26
Part number 703000022 Part number 420941014 Part number 420941014
(Item 3 ) 2010 Outlander 800R EFI Check Valve (Item 3 ) 2010 Outlander 800R EFI O-Ring (Item 3 ) 2010 Outlander 800R EFI Pin 8 X 12
Part number 275500398 Part number 420631087 Part number 420632010
(Item 3 ) 2010 Outlander 800R EFI Pin 8 X 12 (Item 3 ) 2010 Outlander 800R EFI Pin 8 X 12 (Item 3 ) 2010 Outlander 800R EFI Flat Washer
Part number 420632010 Part number 420632010 Part number 234082430
(Item 3 ) 2010 Outlander 800R EFI Clip (Item 3 ) 2010 Outlander 800R EFI Neoprene Seal (Item 3 ) 2010 Outlander 800R EFI Bushing
Part number 270000141 Part number 293250192 Part number 293900029
(Item 3 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 XT, 800R EFI, Yellow. 800R EFI. North America (Item 3 ) 2010 Outlander 800R EFI Connecting Rod Ass�y. Includes 3 to 4 (Item 3 ) 2010 Outlander 800R EFI Connecting Rod Ass�y. Includes 3 to 4
Part number 2JAA Part number 420217425 Part number 420217425
(Item 3 ) 2010 Outlander 800R EFI Oil Sieve (Item 3 ) 2010 Outlander 800R EFI Water Pump Gear (Item 3 ) 2010 Outlander 800R EFI Bearing Cover
Part number 420256321 Part number 420434330 Part number 420611221
(Item 3 ) 2010 Outlander 800R EFI Double Gear (Item 3 ) 2010 Outlander 800R EFI Double Gear (Item 3 ) 2010 Outlander 800R EFI Torx Flanged Screw M8 X 55
Part number 420634740 Part number 420634740 Part number 420641213
(Item 3 ) 2010 Outlander 800R EFI Clamp (Item 3 ) 2010 Outlander 800R EFI Unit Pack Kit (Item 3 ) 2010 Outlander 800R EFI Transport Canada Label. Except Europe
Part number 420853648 Part number 703000024 Part number 704901438
(Item 3 ) 2010 Outlander 800R EFI RH Reflective Sheet (Item 3 ) 2010 Outlander 800R EFI Winch (Item 3 ) 2010 Outlander 800R EFI Winch. Europe
Part number 705002126 Part number 705002505 Part number 705003296
(Item 3 ) 2010 Outlander 800R EFI Battery Support Base (Item 3 ) 2010 Outlander 800R EFI Piston Set (Item 3 ) 2010 Outlander 800R EFI Piston Set
Part number 705201942 Part number 705600078 Part number 705600078
(Item 3 ) 2010 Outlander 800R EFI Sway Bar (Item 3 ) 2010 Outlander 800R EFI R.H. Arm (Item 3 ) 2010 Outlander 800R EFI Antitheft Plate. Europe
Part number 706000452 Part number 706201022 Part number 707000692
(Item 3 ) 2010 Outlander 800R EFI Front Tuned Pipe (Item 3 ) 2010 Outlander 800R EFI Intake Silencer Cover (Item 3 ) 2010 Outlander 800R EFI Seat Cover
Part number 707600529 Part number 707800252 Part number 708000538
(Item 3 ) 2010 Outlander 800R EFI Handle Grip (Item 3 ) 2010 Outlander 800R EFI Handle Grip (Item 3 ) 2010 Outlander 800R EFI Open Barrel
Part number 709400493 Part number 709400493 Part number 710000518
(Item 3 ) 2010 Outlander 800R EFI Central Panel Kit, Black. Includes 3 to 3c, Green Model (Item 3 ) 2010 Outlander 800R EFI Central Panel Kit, Black. Includes 3 to 3c, Black, Viper Red, Yellow Model (Item 3 ) 2010 Outlander 800R EFI Central Panel Kit, Gloss Black. Includes 3 to 3c, Black Model
Part number 715000824 Part number 715000824 Part number 715001053
(Item 3 ) 2010 Outlander 800R EFI Central Panel Kit, Camo. Includes 3 to 3c, Camo Model (Item 3 ) 2010 Outlander 800R EFI Intermedite Gear, 21 Teeth (Item 4 ) 2010 Outlander 800R EFI Hose 6 mm
Part number 715001055 Part number XXX Part number 276000048
(Item 4 ) 2010 Outlander 800R EFI Pop Rivet 3/16" (Item 4 ) 2010 Outlander 800R EFI Spring (Item 4 ) 2010 Outlander 800R EFI Cushion
Part number 390402400 Part number 415107100 Part number 706200181
(Item 4 ) 2010 Outlander 800R EFI Plastite Screw Type K-40, M4 X 25 (Item 4 ) 2010 Outlander 800R EFI Oetiker Clamp (Item 4 ) 2010 Outlander 800R EFI Ball Bearing
Part number 250000101 Part number 293650138 Part number 293350037
(Item 4 ) 2010 Outlander 800R EFI Drive Pin 5 X 10 (Item 4 ) 2010 Outlander 800R EFI Drive Pin 5 X 10 (Item 4 ) 2010 Outlander 800R EFI Air Filter
Part number 420929650 Part number 420929650 Part number 707800288
(Item 4 ) 2010 Outlander 800R EFI End Piece (Item 4 ) 2010 Outlander 800R EFI End Piece (Item 4 ) 2010 Outlander 800R EFI Hex. Flanged Screw M10 X 30
Part number 709400449 Part number 709400449 Part number 207603044
(Item 4 ) 2010 Outlander 800R EFI Hex. Flanged Screw M6 X 30 (Item 4 ) 2010 Outlander 800R EFI Phillips Screw M6 X 20 (Item 4 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 XT, 800R EFI, Viper Red. 800R EFI. North America
Part number 207663044 Part number 211000123 Part number 2JAB
(Item 4 ) 2010 Outlander 800R EFI Actuator. Includes 4 to 7 (Item 4 ) 2010 Outlander 800R EFI Cover Sieve (Item 4 ) 2010 Outlander 800R EFI Needle Pin
Part number 415129174 Part number 420210661 Part number 420232420
(Item 4 ) 2010 Outlander 800R EFI Needle Bearing (Item 4 ) 2010 Outlander 800R EFI Cable Clamp (Item 4 ) 2010 Outlander 800R EFI Intake Valve, 31 mm
Part number 420232652 Part number 420251816 Part number 420254351
(Item 4 ) 2010 Outlander 800R EFI Intake Valve, 31 mm (Item 4 ) 2010 Outlander 800R EFI ECM, Engine Control Module (Item 4 ) 2010 Outlander 800R EFI Hex.Screw M6 X 20
Part number 420254351 Part number 420266733 Part number 420441311
(Item 4 ) 2010 Outlander 800R EFI Ball Bearing (Item 4 ) 2010 Outlander 800R EFI Gear, 30 Teeth (Item 4 ) 2010 Outlander 800R EFI Gear, 30 Teeth
Part number 420632275 Part number 420634604 Part number 420634604
(Item 4 ) 2010 Outlander 800R EFI Connecting Rod Screw M8 X 1 (Item 4 ) 2010 Outlander 800R EFI Connecting Rod Screw M8 X 1 (Item 4 ) 2010 Outlander 800R EFI Needle Bushing
Part number 420641640 Part number 420641640 Part number 420832240
(Item 4 ) 2010 Outlander 800R EFI Tool Kit. Includes 4 to 13 (Item 4 ) 2010 Outlander 800R EFI Mounting Plate (Item 4 ) 2010 Outlander 800R EFI Rear Battery Support, Black
Part number 704700096 Part number 705002816 Part number 705202142
(Item 4 ) 2010 Outlander 800R EFI Sliding Joint (Item 4 ) 2010 Outlander 800R EFI Spring (Item 4 ) 2010 Outlander 800R EFI Spring
Part number 705501072 Part number 705600079 Part number 705600079
(Item 4 ) 2010 Outlander 800R EFI Lever (Item 4 ) 2010 Outlander 800R EFI Reflecting Sheet (Item 4 ) 2010 Outlander 800R EFI Fan
Part number 707000691 Part number 708000800 Part number 709200313
(Item 4 ) 2010 Outlander 800R EFI Ground Cable. Includes 4 to 5 (Item 4 ) 2010 Outlander 800R EFI RH Headlamp. Includes 4 to 6 (Item 4 ) 2010 Outlander 800R EFI Not available for this vehicle
Part number 710000831 Part number 710000861 Part number N/A
(Item 5 ) 2010 Outlander 800R EFI Hex. Flanged Screw M6 X 25 (Item 5 ) 2010 Outlander 800R EFI Tapping Screw M5 X 16 (Item 5 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M10
Part number 207662544 Part number 420941925 Part number 233201414
(Item 5 ) 2010 Outlander 800R EFI Flanged Elastic Nut (Item 5 ) 2010 Outlander 800R EFI Circlip (Item 5 ) 2010 Outlander 800R EFI Oil Seal
Part number 233261434 Part number 293370041 Part number 420850055
(Item 5 ) 2010 Outlander 800R EFI Clamp (Item 5 ) 2010 Outlander 800R EFI Warning Decal, Passenger (Item 5 ) 2010 Outlander 800R EFI Hex. Flanged Screw M6 X 30
Part number 705600459 Part number 704900005 Part number 207663044
(Item 5 ) 2010 Outlander 800R EFI Hex. Flanged Screw M6 X 50 (Item 5 ) 2010 Outlander 800R EFI Ignition Coil (Item 5 ) 2010 Outlander 800R EFI Loctite 406, 7 Oz
Part number 207665044 Part number 278001546 Part number 293800100
(Item 5 ) 2010 Outlander 800R EFI Loctite 406, 7 Oz (Item 5 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 XT, 800R EFI, Camo. 800R EFI. North America (Item 5 ) 2010 Outlander 800R EFI Shifting Fork
Part number 293800100 Part number 2JAC Part number 415129175
(Item 5 ) 2010 Outlander 800R EFI Needle Bushing (Item 5 ) 2010 Outlander 800R EFI Plain Bearing 40 X 43 X 15 (Item 5 ) 2010 Outlander 800R EFI Plain Bearing 40 X 43 X 15
Part number 420232085 Part number 420233980 Part number 420233980
(Item 5 ) 2010 Outlander 800R EFI Pump Gear, 15 Teeth (Item 5 ) 2010 Outlander 800R EFI Plug Screw M18 X 1.5 (Item 5 ) 2010 Outlander 800R EFI Plug Screw M18 X 1.5
Part number 420234627 Part number 420240170 Part number 420240170
(Item 5 ) 2010 Outlander 800R EFI Exhaust Valve, 27 mm (Item 5 ) 2010 Outlander 800R EFI Exhaust Valve, 27 mm (Item 5 ) 2010 Outlander 800R EFI Fork Wrench 10/13 mm
Part number 420254361 Part number 420254361 Part number 529000002
(Item 5 ) 2010 Outlander 800R EFI Rubber Boot Kit (Item 5 ) 2010 Outlander 800R EFI Rubber Boot Kit (Item 5 ) 2010 Outlander 800R EFI Winch Bracket, Black
Part number 703500255 Part number 703500255 Part number 705001460
(Item 5 ) 2010 Outlander 800R EFI Upper Grill (Item 5 ) 2010 Outlander 800R EFI Heat Shield (Item 5 ) 2010 Outlander 800R EFI Bleeding Screw
Part number 705002779 Part number 705200936 Part number 705600080
(Item 5 ) 2010 Outlander 800R EFI Bleeding Screw (Item 5 ) 2010 Outlander 800R EFI Pressure And Temperature Sensor (Item 5 ) 2010 Outlander 800R EFI Rear Tuned Pipe
Part number 705600080 Part number 707000564 Part number 707600530
(Item 5 ) 2010 Outlander 800R EFI Front Intake Adaptor (Item 5 ) 2010 Outlander 800R EFI Reflecting Sheet (Item 5 ) 2010 Outlander 800R EFI Shrink Tubing
Part number 707800175 Part number 708000470 Part number 710000483
(Item 5 ) 2010 Outlander 800R EFI Headlamp Harness (Item 5 ) 2010 Outlander 800R EFI Not available for this vehicle (Item 5 ) 2010 Outlander 800R EFI Intermedite Gear Shaft
Part number 710000923 Part number N/A Part number XXX
(Item 6 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M6 (Item 6 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M6 (Item 6 ) 2010 Outlander 800R EFI Tuflok Plastic Rivet
Part number 233261414 Part number 233261414 Part number 293150089
(Item 6 ) 2010 Outlander 800R EFI Oil Filter (Item 6 ) 2010 Outlander 800R EFI Flat Washer (Item 6 ) 2010 Outlander 800R EFI Clip
Part number 420256188 Part number 224060251 Part number 517302785
(Item 6 ) 2010 Outlander 800R EFI Dielectric Grease, 150 g (Item 6 ) 2010 Outlander 800R EFI Slider Shoe Set (Item 6 ) 2010 Outlander 800R EFI Hex. Flanged Screw M8 X 30
Part number 293550004 Part number 420281293 Part number 207683044
(Item 6 ) 2010 Outlander 800R EFI Hex. Screw M6 X 25 (Item 6 ) 2010 Outlander 800R EFI Flanged Torx Screw M6 X 16 (Item 6 ) 2010 Outlander 800R EFI Grommet
Part number 207162544 Part number 420641048 Part number 293720029
(Item 6 ) 2010 Outlander 800R EFI Bulb, 12V 35/35W (Item 6 ) 2010 Outlander 800R EFI Loctite 5910, 300 ml (Item 6 ) 2010 Outlander 800R EFI O-Ring
Part number 710000871 Part number 293800081 Part number 420230305
(Item 6 ) 2010 Outlander 800R EFI Oil Seal (Item 6 ) 2010 Outlander 800R EFI Steering Support (Item 6 ) 2010 Outlander 800R EFI Steering Support
Part number 420250450 Part number 506151622 Part number 506151622
(Item 6 ) 2010 Outlander 800R EFI Nut (Item 6 ) 2010 Outlander 800R EFI Hex. Flanged Screw M8 X 25 (Item 6 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 XT, 800R EFI, Yellow. 800R EFI. International
Part number 706000221 Part number 207682544 Part number 2JAE
(Item 6 ) 2010 Outlander 800R EFI Circlip (Item 6 ) 2010 Outlander 800R EFI Snap Ring (Item 6 ) 2010 Outlander 800R EFI Piston Ass'y, 90.958 mm. Includes 6 to 7
Part number 415129176 Part number 420245330 Part number 420296775
(Item 6 ) 2010 Outlander 800R EFI Piston Ass'y, 90.958 mm. Includes 6 to 7 (Item 6 ) 2010 Outlander 800R EFI Piston Ass'y, Oversize, 91.208 mm. Includes 6 to 7 (Item 6 ) 2010 Outlander 800R EFI Piston Ass'y, Oversize, 91.208 mm. Includes 6 to 7
Part number 420296775 Part number 420296776 Part number 420296776
(Item 6 ) 2010 Outlander 800R EFI Thrust Washer (Item 6 ) 2010 Outlander 800R EFI Thrust Washer (Item 6 ) 2010 Outlander 800R EFI Ball Bearing
Part number 420627770 Part number 420627770 Part number 420632290
(Item 6 ) 2010 Outlander 800R EFI Plug Screw M10 X 1 (Item 6 ) 2010 Outlander 800R EFI Plug Screw M10 X 1 (Item 6 ) 2010 Outlander 800R EFI Spark Plug Cable, 610 mm, PTO Side
Part number 420641323 Part number 420641323 Part number 420665330
(Item 6 ) 2010 Outlander 800R EFI Screw Driver (Item 6 ) 2010 Outlander 800R EFI Caution Decal, Lever And 4wd Switch (Item 6 ) 2010 Outlander 800R EFI LH Rear Lateral Reflector
Part number 529000004 Part number 704900434 Part number 704901429
(Item 6 ) 2010 Outlander 800R EFI Front Bumper (Item 6 ) 2010 Outlander 800R EFI Pin Set (Item 6 ) 2010 Outlander 800R EFI Pin Set
Part number 705003654 Part number 705600081 Part number 705600081
(Item 6 ) 2010 Outlander 800R EFI Inner Bushing (Item 6 ) 2010 Outlander 800R EFI Pipe Gasket (Item 6 ) 2010 Outlander 800R EFI Reflecting Sheet
Part number 706200678 Part number 707600430 Part number 708000487
(Item 6 ) 2010 Outlander 800R EFI Grease Fitting (Item 6 ) 2010 Outlander 800R EFI Bushing Needle (Item 6 ) 2010 Outlander 800R EFI Bushing Needle
Part number 715900067 Part number XXX Part number XXX
(Item 6 ) 2010 Outlander 800R EFI Oetiker Clamp (Item 7 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M6 (Item 7 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M6
Part number XXX Part number 233261414 Part number 233261414
(Item 7 ) 2010 Outlander 800R EFI O-Ring (Item 7 ) 2010 Outlander 800R EFI Hex. Screw M6 X 60 (Item 7 ) 2010 Outlander 800R EFI Hex. Flanged Screw M6 X 16, Scotch Grip
Part number 420230920 Part number 207066044 Part number 207561644
(Item 7 ) 2010 Outlander 800R EFI Plastite Screw Type K-40, M4 X 25 (Item 7 ) 2010 Outlander 800R EFI Dielectric Grease, 150 g (Item 7 ) 2010 Outlander 800R EFI External Serrated Lock Washer 6 mm
Part number 250000101 Part number 293550004 Part number 234461608
(Item 7 ) 2010 Outlander 800R EFI Oetiker Clamp (Item 7 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M8 (Item 7 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M8
Part number 293650138 Part number 233281414 Part number 233281414
(Item 7 ) 2010 Outlander 800R EFI Hex. Flanged Screw M10 X 70 (Item 7 ) 2010 Outlander 800R EFI Stiffner (Item 7 ) 2010 Outlander 800R EFI Stiffner
Part number 207607046 Part number 709400509 Part number 709400509
(Item 7 ) 2010 Outlander 800R EFI O-Ring (Item 7 ) 2010 Outlander 800R EFI Piston Ring Set (Item 7 ) 2010 Outlander 800R EFI Piston Ring Set
Part number 293300117 Part number 420296774 Part number 420296774
(Item 7 ) 2010 Outlander 800R EFI Ball Bearing (Item 7 ) 2010 Outlander 800R EFI Oil Seal (Item 7 ) 2010 Outlander 800R EFI Norma Gear Clamp
Part number 420932825 Part number 707800197 Part number 293650177
(Item 7 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 XT, 800R EFI, Yellow. 800R EFI. Europe (Item 7 ) 2010 Outlander 800R EFI Valve Stem Seal (Item 7 ) 2010 Outlander 800R EFI Valve Stem Seal
Part number 2JAF Part number 420230515 Part number 420230515
(Item 7 ) 2010 Outlander 800R EFI Ball Bearing (Item 7 ) 2010 Outlander 800R EFI Roller Sleeve (Item 7 ) 2010 Outlander 800R EFI Intake Adaptor
Part number 420232341 Part number 420233893 Part number 420267480
(Item 7 ) 2010 Outlander 800R EFI Position Switch (Item 7 ) 2010 Outlander 800R EFI Sprag Clutch (Item 7 ) 2010 Outlander 800R EFI Sprag Clutch
Part number 420640190 Part number 420659112 Part number 420659112
(Item 7 ) 2010 Outlander 800R EFI Spark Plug Cable, 365 mm, MAG Side (Item 7 ) 2010 Outlander 800R EFI Plug Screw M12 X 1.5 (Item 7 ) 2010 Outlander 800R EFI Plug Screw M12 X 1.5
Part number 420664300 Part number 420840657 Part number 420840657
(Item 7 ) 2010 Outlander 800R EFI Fork Wrench 15/17 mm (Item 7 ) 2010 Outlander 800R EFI RH Rear Lateral Reflector (Item 7 ) 2010 Outlander 800R EFI LH Lateral Panel, Yellow. Yellow Model
Part number 529000003 Part number 704901430 Part number 705002946
(Item 7 ) 2010 Outlander 800R EFI LH Lateral Panel, Yellow. Black Model, XT-P (Item 7 ) 2010 Outlander 800R EFI LH Lateral Panel, Green. Green Model (Item 7 ) 2010 Outlander 800R EFI LH Lateral Panel, Red. Red Model
Part number 705002946 Part number 705002947 Part number 705002948
(Item 7 ) 2010 Outlander 800R EFI Rear Facia (Item 7 ) 2010 Outlander 800R EFI LH Lateral Panel, Camo. Camo Model (Item 7 ) 2010 Outlander 800R EFI Coupling Sleeve
Part number 705003840 Part number 705004079 Part number 705400149
(Item 7 ) 2010 Outlander 800R EFI Compression Boot (Item 7 ) 2010 Outlander 800R EFI Compression Boot (Item 7 ) 2010 Outlander 800R EFI Cover
Part number 705600082 Part number 705600082 Part number 706000749
(Item 7 ) 2010 Outlander 800R EFI Bumper Rubber (Item 7 ) 2010 Outlander 800R EFI Connector Ass'y. Includes 7 to 10, STD (Item 7 ) 2010 Outlander 800R EFI Connector Ass'y. Includes 7 to 10, XT, XT-P
Part number 708000760 Part number 710000917 Part number 710001059
(Item 7 ) 2010 Outlander 800R EFI Piston Ring Set, Oversize (Item 7 ) 2010 Outlander 800R EFI Piston Ring Set, Oversize (Item 7 ) 2010 Outlander 800R EFI Oil Seal
Part number XXX Part number XXX Part number XXX
(Item 8 ) 2010 Outlander 800R EFI Copper Washer (Item 8 ) 2010 Outlander 800R EFI Hex. Flanged Screw M6 X 25 (Item 8 ) 2010 Outlander 800R EFI Hex. Nut M6
Part number 420250640 Part number 207662544 Part number 232061414
(Item 8 ) 2010 Outlander 800R EFI External Serrated Lock Washer 6 mm (Item 8 ) 2010 Outlander 800R EFI Female Terminal Housing, 3 Circuits (Item 8 ) 2010 Outlander 800R EFI Disc Joint
Part number 234461608 Part number 278000281 Part number 705500526
(Item 8 ) 2010 Outlander 800R EFI Lock Washer 8 mm (Item 8 ) 2010 Outlander 800R EFI Hex. Flanged Screw M8 X 45 (Item 8 ) 2010 Outlander 800R EFI Circlip 45 mm
Part number 234181401 Part number 207684544 Part number 293370027
(Item 8 ) 2010 Outlander 800R EFI Hex. Screw M8 X 60 (Item 8 ) 2010 Outlander 800R EFI Hex. Screw M8 X 60 (Item 8 ) 2010 Outlander 800R EFI Wear Ring
Part number 207086046 Part number 207086046 Part number 705400036
(Item 8 ) 2010 Outlander 800R EFI Ball Joint (Item 8 ) 2010 Outlander 800R EFI RH Lateral Panel, Yellow. Black Model, XT-P (Item 8 ) 2010 Outlander 800R EFI RH Lateral Panel, Yellow. Yellow Model
Part number 706200653 Part number 705002949 Part number 705002949
(Item 8 ) 2010 Outlander 800R EFI Intake Adaptor (Item 8 ) 2010 Outlander 800R EFI Oil Filter Cover (Item 8 ) 2010 Outlander 800R EFI Piston Pin
Part number 707800289 Part number 420210418 Part number 420216270
(Item 8 ) 2010 Outlander 800R EFI Piston Pin (Item 8 ) 2010 Outlander 800R EFI Location Pin (Item 8 ) 2010 Outlander 800R EFI Location Pin
Part number 420216270 Part number 420229301 Part number 420229301
(Item 8 ) 2010 Outlander 800R EFI Roller (Item 8 ) 2010 Outlander 800R EFI Valve Spring (Item 8 ) 2010 Outlander 800R EFI Valve Spring
Part number 420229997 Part number 420239295 Part number 420239295
(Item 8 ) 2010 Outlander 800R EFI Torx Screw M6 X 16 (Item 8 ) 2010 Outlander 800R EFI Hose Clamp (Item 8 ) 2010 Outlander 800R EFI Spark Plug Connector
Part number 420241529 Part number 420251480 Part number 420265240
(Item 8 ) 2010 Outlander 800R EFI Oil Seal (Item 8 ) 2010 Outlander 800R EFI Flanged Torx Screw M8 X 25 (Item 8 ) 2010 Outlander 800R EFI Sprag Clutch Housing
Part number 420430589 Part number 420440372 Part number 420659260
(Item 8 ) 2010 Outlander 800R EFI Sprag Clutch Housing (Item 8 ) 2010 Outlander 800R EFI Socket Wrench 10/13 mm (Item 8 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 XT-P, 800R EFI, Deep Black. 800R EFI. North America
Part number 420659260 Part number 529014900 Part number 5EAB
(Item 8 ) 2010 Outlander 800R EFI LH Front Lateral Reflector (Item 8 ) 2010 Outlander 800R EFI Warning Label, Porte-Bagages (Item 8 ) 2010 Outlander 800R EFI LH Facia Support
Part number 704901431 Part number 704902005 Part number 705002925
(Item 8 ) 2010 Outlander 800R EFI RH Lateral Panel, Yellow. Black Model, XT-P (Item 8 ) 2010 Outlander 800R EFI RH Lateral Panel, Green. Green Model (Item 8 ) 2010 Outlander 800R EFI RH Lateral Panel, Red. Red Model
Part number 705002943 Part number 705002950 Part number 705002951
(Item 8 ) 2010 Outlander 800R EFI Rubber Grommet (Item 8 ) 2010 Outlander 800R EFI RH Lateral Panel, Camo. Camo Model (Item 8 ) 2010 Outlander 800R EFI Compression Boot
Part number 705003666 Part number 705004078 Part number 705600083
(Item 8 ) 2010 Outlander 800R EFI Compression Boot (Item 8 ) 2010 Outlander 800R EFI LH Ball Joint (Item 8 ) 2010 Outlander 800R EFI Heat Shield
Part number 705600083 Part number 707000545 Part number 707600616
(Item 8 ) 2010 Outlander 800R EFI Latch, Black (Item 8 ) 2010 Outlander 800R EFI Seal (Item 8 ) 2010 Outlander 800R EFI LH Headlamp. Includes 8 to 10
Part number 708000144 Part number 709000208 Part number 710000862
(Item 9 ) 2010 Outlander 800R EFI Rubber Plug, Black (Item 9 ) 2010 Outlander 800R EFI Elastic Flanged Nut M8 (Item 9 ) 2010 Outlander 800R EFI Elastic Flanged Nut M8
Part number 293830005 Part number 233281416 Part number 233281416
(Item 9 ) 2010 Outlander 800R EFI Elastic Flanged Nut M8 (Item 9 ) 2010 Outlander 800R EFI Hex. Flanged Nut M6 (Item 9 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M10
Part number 233281416 Part number 233061414 Part number 233201416
(Item 9 ) 2010 Outlander 800R EFI Socket Head Screw M8 X 20 (Item 9 ) 2010 Outlander 800R EFI Screw M4 X 16, Type K-40 (Item 9 ) 2010 Outlander 800R EFI Flanged Torx Screw M6 X 25
Part number 205082044 Part number 250000113 Part number 420641238
(Item 9 ) 2010 Outlander 800R EFI Piston Circlip (Item 9 ) 2010 Outlander 800R EFI Piston Circlip (Item 9 ) 2010 Outlander 800R EFI Flanged Torx Screw M6 X 16
Part number 420845106 Part number 420845106 Part number 420641048
(Item 9 ) 2010 Outlander 800R EFI Hex Screw M6 X 110 (Item 9 ) 2010 Outlander 800R EFI Magnetic Drain Plug (Item 9 ) 2010 Outlander 800R EFI LH Hex. Nut M6
Part number 230061034 Part number 420241786 Part number 232066414
(Item 9 ) 2010 Outlander 800R EFI Norma Gear Clamp (Item 9 ) 2010 Outlander 800R EFI Flat Washer (Item 9 ) 2010 Outlander 800R EFI Water Impeller
Part number 293650098 Part number 391302000 Part number 420222505
(Item 9 ) 2010 Outlander 800R EFI Plain Bearing (Item 9 ) 2010 Outlander 800R EFI Plain Bearing (Item 9 ) 2010 Outlander 800R EFI Flat Washer 8.4 mm
Part number 420233960 Part number 420233960 Part number 420250311
(Item 9 ) 2010 Outlander 800R EFI Valve Spring Retainer (Item 9 ) 2010 Outlander 800R EFI Valve Spring Retainer (Item 9 ) 2010 Outlander 800R EFI Throttle Body Ass'y. Includes 9 to 17
Part number 420254132 Part number 420254132 Part number 420296876
(Item 9 ) 2010 Outlander 800R EFI Flanged Torx Screw M8 X 16 (Item 9 ) 2010 Outlander 800R EFI Flanged Torx Screw M8 X 16 (Item 9 ) 2010 Outlander 800R EFI Thrust Washer
Part number 420440852 Part number 420440852 Part number 420626231
(Item 9 ) 2010 Outlander 800R EFI Clamp (Item 9 ) 2010 Outlander 800R EFI OUTLANDER, 4X4 XT-P, 800R EFI, Deep Black. 800R EFI. International (Item 9 ) 2010 Outlander 800R EFI Warning Decal, Load
Part number 420866710 Part number 5EAE Part number 704901089
(Item 9 ) 2010 Outlander 800R EFI RH Front Lateral Reflector (Item 9 ) 2010 Outlander 800R EFI LH Lower Facia Support (Item 9 ) 2010 Outlander 800R EFI Differential Ass'y. STD, Includes 9 to 29
Part number 704901432 Part number 705003037 Part number 705400723
(Item 9 ) 2010 Outlander 800R EFI Grease Fitting (Item 9 ) 2010 Outlander 800R EFI Lever (Item 9 ) 2010 Outlander 800R EFI Foam
Part number 705500841 Part number 706000548 Part number 707800304
(Item 9 ) 2010 Outlander 800R EFI Insulator Pad (Item 9 ) 2010 Outlander 800R EFI Headlamp Harness (Item 9 ) 2010 Outlander 800R EFI Clip
Part number 710000073 Part number 710000923 Part number 710000992
(Item 9 ) 2010 Outlander 800R EFI RH Caliper Support (Item 9 ) 2010 Outlander 800R EFI Bushing (Item 9 ) 2010 Outlander 800R EFI RH Caliper Support
Part number XXX Part number XXX Part number XXX
(Item 9 ) 2010 Outlander 800R EFI Socket Wrench 16/18 mm (Item 10 ) 2010 Outlander 800R EFI Hex. Flanged Elastic Nut M6 (Item 10 ) 2010 Outlander 800R EFI Tie-Rap 180 mm
Part number XXX Part number 233261414 Part number 414115200
(Item 10 ) 2010 Outlander 800R EFI Wire Seal (Item 10 ) 2010 Outlander 800R EFI Oetiker Clamp (Item 10 ) 2010 Outlander 800R EFI Hex. Screw M8 X 70
Part number 278000216 Part number 293650046 Part number 207087044
(Item 10 ) 2010 Outlander 800R EFI Bulb, 12V 35/35W (Item 10 ) 2010 Outlander 800R EFI Oil Seal (Item 10 ) 2010 Outlander 800R EFI Oil Seal
Part number 710000871 Part number 420950087 Part number 705400027
(Item 10 ) 2010 Outlander 800R EFI Hex. Flanged Screw M8 X 25, Scotch Grip (Item 10 ) 2010 Outlander 800R EFI Washer (Item 10 ) 2010 Outlander 800R EFI Position Sensor
Part number 207582586 Part number 250200045 Part number 270000251
(Item 10 ) 2010 Outlander 800R EFI Clamp (Item 10 ) 2010 Outlander 800R EFI Water Pump Housing (Item 10 ) 2010 Outlander 800R EFI Plain Bearing
Part number 293650198 Part number 420222785 Part number 420233965
(Item 10 ) 2010 Outlander 800R EFI Plain Bearing (Item 10 ) 2010 Outlander 800R EFI Cotter Valve (Item 10 ) 2010 Outlander 800R EFI Cotter Valve
Part number 420233965 Part number 420254120 Part number 420254120
(Item 10 ) 2010 Outlander 800R EFI Oil Pressure Switch (Item 10 ) 2010 Outlander 800R EFI Stator Plate. STD (Item 10 ) 2010 Outlander 800R EFI Stator Plate
Part number 420256773 Part number 420296907 Part number 420296907
(Item 10 ) 2010 Outlander 800R EFI Gasket (Item 10 ) 2010 Outlander 800R EFI Gasket (Item 10 ) 2010 Outlander 800R EFI O-Ring
Part number 420630210 Part number 420630210 Part number 420650350
(Item 10 ) 2010 Outlander 800R EFI Stator Plate. XT, XTP (Item 10 ) 2010 Outlander 800R EFI Hex. Nut M8 (Item 10 ) 2010 Outlander 800R EFI Pressure Gauge
Part number 420685630 Part number 420842616 Part number 704700003
(Item 10 ) 2010 Outlander 800R EFI Hook (Item 10 ) 2010 Outlander 800R EFI Support. Europe (Item 10 ) 2010 Outlander 800R EFI RH Facia Support
Part number 705002329 Part number 705002499 Part number 705002926